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HARDWARE KIT FOR BRACED ADAPTER PLATES 
INSTRUCTIONS

Included Hardware:
A (2) 3/8” x 2” Bolts
B (2) 3/8” x 1-3/4” Bolts
C (4) 3/8” Heavy Washers
D (4) 3/8” Lock Nuts
E (4) 3/8” Neo-Bond Washers

Installation Tools
• 9/16” Socket 
• Ratchet
• 9/16” Wrench

INSTALLATION INSTRUCTIONS:
STEP 1 Follow diagram specific to your Power-Pole Anchor stern bracket model to attach the anchor to the adapter plate and brace.

STEP 2 Tighten all hardware to 240 inch pounds/20 foot pounds of torque

Solid-Aluminum Stern Bracket Models Three-Piece Stern Bracket Models
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NOTICE: � �Ensure Neo-Bond side of washer 
is facing the Stern Bracket.
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NOTICE: �Neo-Bond Washers (E) not used 
on 3-piece stern bracket models.

Need help? Contact our Customer Service Team at  1 + 813.689.9932 option 2


